wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Site
Comdi tiom
EUT

Power
Hodel
lemn
Plans
Data Rate

Site
Condition
EUT

Pawer
Hodel
Hemo
Plang
Data Rate

L @

Data: 19
Level (dBuV/im)
97

File: D:\Projecti20070 1'51 171020815281 15CWL AN 1b Tx_ChO6.EMI (20)

Date: 2006-12-07

FCC CLASS-B

-GiB

FCC CLASS-B (AVG)

49 = -6ilB
M—v W
a 18000 18600, 19200. 19800. 20400, 21000

Trace: (Discrete)

Data: 20
Level {dBuV/m)
97

DICANG-HY

CHF-EWF FORW YERTTCAL
PDA_ with GPRS/EDGE+FLAN
12(0¥ac/ Bfz

FR 7lbzl

I1h Ts_Chib; 24 57THHz

EZ

Frequency (MHz)

| 1g+ET

(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WMHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
18661, 00 48,93 -25.07 7T4.00 44,47 21,19 19.17 35,90 £as -—- Peak

File: D:\Projecti20070 1'E1 1710208152811 5CWL AN 1b Tx_ChO6.EMI (20)

Date: 2006-12-07

FCC CLASS-B
-GiB
FCC CLASS-B (AVG)
19 _6dB
IR e e R R [ [ e o P i
4 21000 21800. 22600. 23400. 24200. 25000
Trace: (Discrete) Frequency ()
i DICHDR-HY
SHF-EHF FORW YERTTCAL
PO4 with GPRE/EDCE+FLAN |1g+ET
1 20¥ac/B0Hz
FR 710210
I1h Tu_Chitg; 24 57dHz
i
ver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
24936, 00 49,03 -24.97 T74.00 47.08 Z1.83 [8. 64 38 53 gag -—- Peak

Remark: There is no more obvious spurious emission except the listings above.
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BEGAT

FCC/IC TEST REPORT

Report No.: FR710210-01

* Test Mode : Mode 3
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:WProjecti2007 Q1" MW7 10208528V 1SCWWLANVI 1b TX_Ch11.EMI (18}
% Lewvel ((IBuVim) Date: 2006-12-07
FCC CLASS B
I :
10 | -GidB
| I |
1 2}
¢ 30 84, 138. 192, 246. 300
Trace: (Discrete) FIERUEncY (Nin)
Site : MCH-HY
Clondition . BILOG-2004-1122 HORIZONTAL
EUT : PO with GPRS/EDGEHWLAN 1154ET
Fower : 1 0Vas/lH=
Mcdel : FR 710210
Mermo ¢ 11h Tee_h11:2462MHz
Flane : E2
Dt Ratte 1l
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Lewvel Factor Loss Factor Pos Pos Remark
MWHz dBuV/n dB dBuV¥/m dBu¥ dB/m dB dB ci deg
1 33.2 19,42 -20.58 40,00 3z.1g 17.73 0.86 31.36 --- --- Peak
Z @ T2.0 20.2Z2 -19.78 40.00 43.28 6.48 1.32 31.16 --- --- Peak
3 141.2 20.45 -23.05 43.50 30.12 10.62 1.76 31.04 --- --- Peak
Data: 2 File: D:Project\2007 01V M7 102081528V ISCWL ANV 1b Tx_Ch11.EMI (18}
5 Level (dBuvim) Date: 2006-12-07
FCCCLASS B
2 -6dB
40 Affa
1
g 300 440. 580. T20. 860. 1000
Trace: (Discrete) FISHMENCY (NB17)
ite . BCHG-HY
Cendition : LF-ANT51121) HORIZCH TAL
EIT . FDA& with GPRREDGEHWLAN 11+BT
Fowrax 2 10Wae A0H=
Medel : FR 710210
Merno © 11h Te_Ch11:24620Hz
Flane . B2
Dtz Fate 1
Over Limit Readintenna Cahle Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m dBu¥ dB/m dB dB ci deg
| @ 471 22,17 -13.83 46,00 43.64 16,13 3,24 30.84 - --- Paak
[z a 2324 45,04 0,46 46,00 54,87 (7.6 365 30,75 173 127 QP |
3@ 331.3 37.82 -8.18 40.00 46.86 17.96  3.73 30.73 --- --- Peak
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wemns. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 3 File: D:\Project'20070) 1153 M7 102081528VISC L ANV 1b Tx_Ch11.EMI (18)
117 Level (dBuVim) Date: 2006-12-07
3
FCC/CLASS B
L B
i
59 1 Fek CLASS.B (AVG)
o v e 508
0 j000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (Whiz)

Hite : DBCHG-HY

Condifion : HE-ANT060410 HORTZONTAL

EOT : FDA with GPES/EDIEHWLAN 11g+BT
Fomrex 120V aeE0H=

Model : FR 710210

Mermo ¢ 11h T Chl1 24620 He

Flane : B2

Data Fate : 11

Over Limit Readintenna Cahle Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m dEu¥  dB/m dB dB ci deg

I @ 2384.0 55.59 -18.41 74.00 57.02 30.25 3.75 35.44 100 0 Peak
] 2384.0 44.52 -9.48 54.00 45.96 30.25 3.75 35.44 126 83 hverage
] 2462.0 107.97 109.34 30.29 3.84 35.49 100 0 Peak
4 @ 2462.0  99.63 101.00 30.290  3.84 35.49 126 83 Average
5@ 2484.0 63.07 -10.93 74.00 64.43 30.29 3.86 35.51 100 0 Paak
6w 2424.0 49,92 -4.08 34.00 51.28 3029  3.806 35.31 126 83 Average
78 2654.0 57.42 -16.58 74.00 58.84 30.09 4.01 35.52 100 0 Paak
] Z654.0 43.97 -10.03 54.00 45.39 30.090 4.01 35.52 126 83 hverams
Remark: #3 and #4 Fundamental Signal
Data: 4 ~_ File: D:\Project2007Q 1155 M17102081528V15C WLANVI b Tx_Ch11.EMI (18)
o7 Level {dBul//my} Date: 2006-12-07
FCC CLASSB
B

FCC CLASS-B {AVG)
1 6aB

49

9 3000 3600. 4200, 4800. 5400. 6000

Trace: (Discrete) Frequency (MHz)

Site : DICHOB-HY
Comdi tion ¢ BF-AMT-DEDA |0 HORTZONTAL
ENT . FDA with GPRS/EDGE+RLAN |1g+BT
Power o [ 20Wac/hiHz
Hode| ©FR TIDZID
Hemg v Llb Te_chll 24650z
Plane : EZ2
Data Rate vl 5 5
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db CIl deg
L STRT.00 49.04 -24.86 T4.00 44,05 33.89 6.8 3581 === -—— Peak
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wconroninn. FCC/I

C TEST REPORT

Report No.: FR710210-01

Data

o

i 5 ~ File: D:\Projecti20070 115 81710208528V ISCWWLANYVI 1b Tx_Ch11.EMI (18)
o7 Lewvel (dBuVm) Date: 2006-12-07
FCC CLASS-B
-GilB
1 o s
" provcprmrmmec o LG CLASS-RA (AVG) |
M 6
19 6B
6000 6600, 7200, 7800, 8400, 9000

Site
Condi tign
ENT

Trace: (Discrete)

D3CHNG-HY
HE-ANT-0604 10 HORTZONTAL
PDA with GPRE/EDCE+RLAM |1g+ET

Frequency (MHz)

Pawer 1 20¥ac/B0Hz
Hodel FR 710210
demg I1b Tx_Chil; 246 28Rz
Flane EZ2
Data Rate 1l
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB db cm deg
L 7956.00 56,97 -17.03 74.00 45,52 39.53 T.78 35.8B e -—- Peak
2 7956, 00 44,85 -9.056 54,00 33.50 39.53 T.78 35.86 100 L1 Average
Data: 6 ~ File: D:\Projecti20070 115 1710208528V ISCWLANYI 1b Tx_Ch11.EMI (18)
i Level (dBuVim} Date: 2006-12-07
FCC/CLASS-B
B
FCC CLASS-B (AVG)
19 -GiB
4
0 5000 9600. 10200, 10800, 11400, 12000
Trace: (Discrete) Frequency (MHz}
Site + DECHDE-WY

Condi bign
ENT

Fower
Hadel
Hemg
Plane
Data Hats

HF-ANT(6-18)-06091 & HORTZONTAL

PL4 with GPRE/EDCE+RLAN | g +ET

1 20%ac/hilz

FR 71021

I1h Ts_Chil;24524Az

EZ

1 o

dver Limit

Freq Level Limit Line

Eeadintenna Cable Preamp Ant  Table
Level Factor Loss Factor Pos Pos Remark

MHz dEu¥/m dE dEu¥/m
L0986, 00 37.22 -36.78 T4.00

dEuY dB/m dB dE cm deg

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : GM37527RA2041

IC ID : 2739D-BGRADA

71.63 -8.30 89.87 35.98 == -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 7 Fi
Level (dBuv/m)
97

49

o

aite
Condition
EUT

Power

ile: D:\Projecti2007Q 1150 M7 1020815231 1SCWLAN11b Tx_Ch1 1'EM|5. (18)

ate: 2006-12-07

FCC CLASS-B

-64IB

FCC CLASS-B (AVG)

-64B

12000 12600,

Trace: (Discrete)

DaCHDE-]

BE-ANT( -1 BY-DB00 16 RORTZONTAL
PDA with CPRSSEDCE+RLAN |1g+ET
120¥ac/BlRz

13200, 13800, 14400, 15000
Frequency {MHz)

Hode | FR 710200
Hemg I1b Ta_Chil; 245 28Hz
Plane E2
Data Rate I o
Over Limit FReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos ERemark
MHz dBu¥/m db dbuy/m  dbu¥ db/m db db cm deg
L 1401600 39.36 -34.64 T4.00 68 37 -6.12 [1.63 34.53 -— -—- Peak
Data: 8  File: D:\Projecti20070Q 115 1710208523V 1SCWLANYV 1b Tx_Ch11.EMI (18)
o7 Level (dBuv/my) Date: 2006-12-07
FCC CLASS-B
-GiB
FCC CLASS-B{AVG)
6B
19 -
o 15000 15600, 16200, 16800, 17400, 18000
Trace: {Discrete} Frequency (MHz)
Site + DICHOE-HY

Condi bign
ENT

Fower
Hadel
Hemo
Flane
Data Rate

HF-ANT(B-18)-0B02I B HORTZOMTAL
PO4 with GPRESEDCE+RLAN | 1g+BT
130%ac/ 0Nz

FR TIDEID

I1b Tx_Chil; 246 28Rz

EZ2

I

Over
Freq Level Limit

Limit Eeadinterma Cable Preamp Ant Table
Line Level Factor Loss Factor FPos Pos Remark

MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB db cm deg

L6L16.00 42,01 -31.89

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : GM37527RA2041

IC ID : 2739D-BGRADA

74.00 70.556 -5.3%8 LL.80 34,84 === --- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Dat

a 17 File: D:\Project\2007Q1\% M7 102081528115CWLANV 1b Tx_Ch11.EMI (18)
i Level {(BuVim) D

ate: 2006-12-07

FCC CLASSB
-6ilB

50 [ et g et FEC CLASS B IAVGL
b -GilB

g 2483.5 2486.8 2490.1 2493.4 2496.7 2500

Trace: (Discrete) Frequency (MHz)

Hite : DGCHGHT

Condition : HF-ANT-O60410 HORIZONTAL

EOT : FDA with GPES/EDIEHWLAN 11g+BT
Fomwex 1AW ae0He

Idndel : FR 710210

Memo : 11h T Chll 24620 H=

Flama B )

Diata Rate 11

Over Limit FReadintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factorx Pos Pos Remark

MHz dBuV/m dB dBuV/m dBu¥  dB{m dB dB cn deg

1 @ Z483.8 B£3.07 -10.83 74,00 B4.43 30,29 3.86 35.31 100 0 Peak

2@ 2483.8 40,02 -4.08 3H4.00 51.28 3029 3.86 35.51 126 83 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:\Project'2007Q 15 M7 10208528 VISCRVL ANVI 1D Tx_Ch11.EMI (18}

= Level ((dBuV/im) Date: 2006-12-07

FCC CLASS-B
I
6
10 ; B
[ S|
i
! g
" 30 84. 138. 192. 246. 300

Trace: (Discrete) Eraguanicy (Wil

Bite : BCHOGHY

Clomdition : LF-ANTIE1121) VERTIC AL
EUT : PDé with GPRE/EDIE+WLAN 11g+ET
Fower : 120WVandlHz
Model . FR 710210
Mermo - 11h Tx_Ch11:2462MHz
Flane EaER
Diata, Rate - 11
Over Limit Readintenna Cahle Preamp hnt Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 @ 33.2 27.02 -12.95 40.00 40.01 17.%4 0.86 31.36 --- --- Peak
Z @ 386 27.87 -12.13 40.00 44,15 14.03 0.91 31.Z3 --- --- Peak
3@ 6l1.6 24.79 -15.21 40.00 48.15 6.6 L. IE 21.20 --- --- Peak
Data: 10 ~ File: D:\Projecti20070 1\ M17 1020815281 SCWL AN 1b Tx_Ch11.EMI (18)
0 Lewvel (dBuV/im) Date: 2006-12-07
FCC CLASS-B
-6iB
40 {
: 3
¢ 300 140. 580. T720. 860. 1000

Trace: (Discrete) Rreguency (M)

Site : [RCHDGHT
Comditicn ¢ LR-ANTIE1121) VERTICAL
EUT : FDi& with GPRS/EDSEHWLAN 11z4ET
Fomer : 10 VanitlH=
el : FR 710210
Mero ¢ 11k T Chl1:M620H=
Flane i)
Diats, Rate T
Over Limit Readintenna Cahble Preamp hnt Tahle
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBu¥/m dBuV  dB/m dB dB ci deg
1 @ 532.4 39.85 -6.15 46.00 49.18 17.76  3.65 30.75 100 78 Peak
2@ 5351.3 33.82 -12.18 46.00 4Z2.86 17.96  3.73 30.73 - --- Peak
3@ 6598 31.12 -14.88 46.00 38.90 18.72 4.15 30.64 — --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 11
17 Level (dBuV/im)

File: D:\Projecti2007Q 1151 1710208152811 5CRLANVI 1b Tx_Ch11 .EI'II'IE' {18}

ate: 2006-12-07

3

FCC CLASS-B
| -GuB
i 7
59 ,M]—J FCR, CLASS-B (AVG)
P B e I s o0
0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fregquency (iz)
Site . MCHAHT
Clomdition : HF-ANTOAM10 VERTICAL
EUT : PDi& with GPRS/EDSE+WLAN 11g4ET
Fomer : 10 VanitlH=
Model : FR. 710210
Mermo . 11h Ti_Ch11:2462MHz
Flane ZaER
Dita Rate 11
Over Limit Readintenna Cahle Preamp hnt Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBu¥/m dBu¥V  dB/m dB dB ci deg
1 @ 2378.0 57.4% -16.5Z2 T4.00 58.91 30.25  3.73 353.44 100 0 Peak
2@ 2378.0 45,40 -8.60 324.00 46.84 30.25 3.75 33.44 100 214 Average
3@ 24620 109 .48 110.85 30.29  3.84 35.49 100 0 Peak
4@ 2462.0 99,13 oo .50 30,29  3.84 33.49 100 214 Average
3@ 2484 .0 62,72 -11.28 7T74.00 64.08 30.209 3.806 35.51 100 0 Peak
6@ 24840 42,36 -4.64 54,00 50.72 30.29 3.86 35.51 100 214 hverage
7@ 2654.0 59,33 -14.67 T4.00 60.Y> 30.09 4.01 33.32 100 0 Peak
g a 634.0 42.39 -11.61 534.00 43.81 30.00 4.01 35.52 100 Z14 hverasze
Remark: #3 and #4 Fundamental Signal
Data: 12 File: D:\Project'20070Q 13 M7 10208'S28VISCRAL ANVI1b Tx_Ch11.EMI (18}
i Lewvel ((dBuVim) Date: 2006-12-07
FCC CLASS-B
-6iB
1 FCC CLASS-B {AVG)
19 -GilB
WWWW‘
° 3000 3600. 4200, 4800. 5400, 6000
Trace: (Discrete) Fregquency (i)
Site : ACHAHT
Clomdition : HF-ANTORM10 VERTICAL
EUT : PDi& with GPRS/EDSE+WLAN 11g4ET
Fomer : 10 VanitlH=
Model : FR. 710210
Mermo . 11h Ti_Ch11:2462MHz
Flane ZaER
Dita Rate 11
Over Limit Readintenna Cahle Preamp hnt Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBu¥/m dBu¥V  dB/m dB dB ci deg
1 40240 5Z2.74 -Z1.26 T4.00 49,69 33.34 3.92 36.21 100 0 Peak
2@ 4924 .0 43.54 -10.46 354.00 40.49 33.34 5.92 36.21 Ll 284 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

[ —
[=R=1]

Site
Condition
EUT

Data: 13 ~ File: D:\Projecti20070 115 MI7 10208152811 SCWLANVT1b Tx_Ch11.EMI (18)
o7 Lewvel (dBuV/im) Date: 2006-12-07
FCC CLASS-B
-GilB
1
| At e e ol LSS R {AVG]
49 e ] 6B
e 6000 6600. T200. 7800, 8400. 9000
) 4 Frequency (MHz)
Trace: (Discrete)
: IBCHGHT
. HF-ANT-ORM10 VERTICAL
: PD&, with GPREEDGE+WLAN 11g+ET
o 1A WaeH=
: FR 0210
: 11h Tx_Ch11:2462MHz
T
- Owver Limit Readdntenna Cable Preamp 4nt Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pos Fos Remark
MHz dBuV/n dB dBu¥im dBoV  dB/m dB dB ci deg
7386.0 58.86 -15.14 T4.00 48.51 38.67 T.68 36.00 100 0 Peak
7386.0 483,87 -5.13 34.00 38.52 38.67 T.68 36.00 100 333 Average
Data: 14 ) File: D:Project2007Q 1\ MW7 102085 28V1SCWWLANVI 1b Tx_Ch11.EMI (18)
o7 Level {dBuvim) Date; 2006-12-07
FCC CLASS-B
-GilE
FCC CLASS-B (AWG)
19 -GiB
1
0 9000 9600 10200. 10800. 11400 12000

Trace: (Discrete)

Frequency (MHz)

DACHDE-HY
HF-ANTCB-1§)-06001 6 VERTTCAL
PhA with GPRS/EDGE+RLAN | [g+BT

Power | 20¥ac/ BlHz
Hadz | TR 70200
Hemg, I1h Ts_rhll; 246280z
Flans E?
Data Rate I
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dE cm deg
L LLG37.00 37.50 -36.60 7T4.00 72,18 -8.68 9.90 36, 00 288 -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 15 ~ File: D:Project20070 11Z M7 10208152811 SCWWL ANV 1b Tx_Ch11.EMI (18)
97 Level ((BuV/im) Date: 2006-12-07
FCC CLASS B
-GilE
FCC CLASS-B (AVG)
49 -6iB
1
0 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Frequency (MHz)
Site o DECHDE-HY
Condi Lion ;. HF-ANT(B-16)-DB0SIE VERTTCAL
ENT . PDA with CPRS/EDCERLAM | [g+BT
Power v 1 EDYac/ BNz
Hode | ©OFR 710210
Hemo . Llb Ta_Chll; 24651Az
Flans B
Data Rate s o
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 14991, 00 38.09 -35.9L 7T4.00 69.06 -6.Z1 1l.27 38.03 e -—- Peak
Data: 16 ~ File: D:Project20070 11547 10208152811 SCWWLANV 1b Tx_Ch11.EMI (18}
o7 Level {dBuV/im) Date; 2006-12-07
FCC CLASS-B
-GilE
FCC CLASS-B (AVG)
45 _6iB
1
0 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Site v DECHDE-RY
Condi tion ;. WF-ANT(B-18)-DB08IE VERTTCAL
ENT . PD4 with CPRS/EDCERLAM | [g+BT
Power v 1 E0¥ac/BlHz
Hode | COFR TI0ZI0
Hemo © Llb Te_Chll; 24653Az
Flans B
Data Rate o1 o
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dE cm deg
L 16026, 00 41,44 -32.56 T4.00 T0.06 -4.27 11.78 38,13 — -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 18 File: D:\Project20070 115 M17 10208528V 15CWL AN 1b Tx_Ch11.EMI (18)
$1F Level (dBuV/im) Date: 2006-12-07

FCC CLASS-B

-6ilB

8]
59 M‘ CLASEBAVG)
-6ulB
L 24835 2486.8 24901 24934 2496.7 2500

Trace: {Discrete) Frequency (MHz)

Site : [RCHDGHT
Comditicn : HF-ANT-O0R410 VERTICAL
EUT : PDi& with GPRS/EDGEHWLAN 11g4ET
Fower 12 WVard0Hz
Mcdel : FR 710210
e ¢ 11k Tx_Chl1:2M4620Hz
Flane : B2
Diats. Rate T
Over Limit Readintenna Cahle Preamp hnt Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Paos Pos Remark
WHz dBuV/n dB dBu¥/m dBuV  dB/m dB dB ci deg
| @ 24840 6Z2.72 -11.28 74,00 B4.08 30.29 3.86 35.51 100 0 Peak
2@ 24840 49,36 -4.64 54,00 50.72 30.29  3.86 35.51 100 214 bverage

Remark: There is no more obvious spurious emission except the listings above.
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wus FCC/IC TEST REPORT Report No.: FR710210-01

RO

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

File: D:\Projecti20070 1\ M7 1020852811 SCWLAN 1g Tx_Ch01 .EMI!' (18)

Data: 1
& Level ((BuVim) ate: 2006-12-07

FCC CLASS B
[
-G
10 ; GdB
[ A—
3
2
) 30 84. 138. 192 246. 300

Trace: (Discrete) Frequency (MHz)

Site . GCHMEHT
Condition : LE-ANTOOS 1121 HORTZONTAL
EUT : FDA with GPRS/EDGESWLAN 11g4B T
Power o 1AW Hz
Micdel : FR 710210
e : 11z Tee Ch01 ;241 2hiH=
Flane - B2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Lins Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥  dB/m dB dB ci deg
1 30,0 20.89 -19.31 40.00 31.65 19.66 0.24 31.46 --- --- Peak
A 2.4 1774 220260 40,00 40,53 7.06 1.32 31.16 - --- Peak
3 146.6 23.15 -20.35 43.50 42.07 10.35 1.80 31.06 Lo --- Peak
Data: 2 File: D:Project2007 01\ M7 102085281 SCWANL ANV 1g Tx_ChO1.EMI (18}
o Lewvel {(dBuvim) Date: 2006-12-07
FCC CLASS-B
-6dB
40 il
1
3
o 300 440, 580, T20. 260, 1000

Trace: (Discrete) Freguency (MHz)

Site : [GCHGHY
Comditicn : LE-ANTY%1121) HORTZON TAL
EUT : PO with GFRS/EDCESWLAN 1124ET
Power o 1A WaeHz
Mizdel : FR 710210
Mewo 11z Tae Ch01 241 2hiHe
Flane o]
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 427,44 33,51 -12.49 46,00 44,86 6.23 3,26 30,84 aomee -—- Peal
[z @ 237.3 43.74 -Z.26 46,00 53.00 [7.81 3.67 30.75 174 148 0p |
3 831.3 30.32 -15.6%8 46.00 36.09 20.04 4.64 30.45 == --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Dat

a3
Lewvel ((BuVin)
17

File: D:\Projecti20070 1\ M7 102085281 1SCWLANYT 1g Tx_Ch01 .EMI!'

(18)

ate; 2006-12-07

3

FCC/CLASS-B
| 6B
59 l FCC CLASS-B (ANVG)
" 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Bite : RCHG-HT
Clondition : HF-ANT-0RM10 HORIZONTAL
EUT : PDé with GPRS/EDGE+WLAN 11g4ET
Fower 120V E0H=
Mcdel : FR 710210
Maina lElzg T ChO1 24120
Dt Rate ‘&
Over Limit Readintenna Cahle Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/w dB dBuV¥/m dBu¥  dB/m dB dB ci deg
1 Z390.0 65.88 -8.12 74.00 67.33 30.26 3.73 35.46 100 0 Peak
& Z390.0 46.86  -7.14 54,00 48.31 30.26  3.73 35.48 128 95 hverage
3@ Z412.0 103.94 105,36 30.27  3.77 33.46 100 0 Peak
4 @ Z412.0 96,13 Q7.35 30.27 3.77 35.48 128 95 Average
a 2494 .0 48,73 -25.27 T4.00 H0.08 30.30 3.88 35.33 100 0 Peak
f 2494 .0 40.37 -13.75 54.00 41.62 30.30 3.88 35.53 128 95 hverage
Remark: #3 and #4 Fundamental Signal
Data: 4 ~ File: D:\Projecti20070 115 M17102081528115CWLANV 1g Tx_ChO1.EMI (18)
o7 Level {dBul//my} Date: 2006-12-07
FCCICLASS-B
-6ilB
FCC CLASS-B(AVG)
" WMWWW 1 L2
9 3000 3600. 4200, 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Site o DACHDR-RY
Condition AF-AMT-DE04 | HORTZONTAL
EUT PUA with GPRS/EDCE+RLAN |1g+ET
Power | 20¥ac/ Bl
Hoge | FR TIDZID
Hemo Ilg Tz _Chil 241280z
Plane : EZ
Data Rate 1 oh 5 g
(ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m db db Il deg
L 5322.00 49,26 -24.74 T4.00 45,24 33.60 B.5Z 36,11 S22 -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 5 ) File: D:\Project\2007Q1\53 M7 102081528VISCWWLANV 1 Tx_ChO1.EMI (18)
97 Level (dBuv i) Date: 2006-12-07
FCC CLASS-B
-ilB
et e BECELASE NG
49 ~wwin“-=a-m»~f’“*”hﬁuwu -6iB
o 6000 6600. T200. 7800. 8400. 9000

Trace: {Discrete) Frequency (MK

Site o DACHDE-HY
Candi tion ¢ HF-AMT-DED4 | B HORTZONTAL
ENT . FDA with GPRS/EDGERLAN |1g+BT
Power ¢ | E0¥ac/ BNz
Hode v FROTI0ZID
Yeme, o llg Te_ChDl; 241 230z
Plans r EZ
Data Rate e e
Over Limit ReadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m dE dBu¥/m dBuY dE/m db db CIl deg
L BO0L. 00 57.05 -16.85 74,00 45,52 39.60 T7.79 35.86 2o -—— Peak
2 8001, 00 45,33 -8.87 54,00 33.80 39.60 T.79 35 88 100 229 Average
Data: 6 ~ File: D:\Projecti20076 1155 }817 102081528V15C WALANVI 1g Tx_ChO1.EMI (18)
97 Level {dBuV/imj) Date; 2006-12-07
FCCICLASS-B
6B
FCC CLASS-B (AVG)
19 -64B
1
i 9000 9600, 10200, 10800, 11400, 12000
Trace: {Discrete} Frequency (k)
Site : DICHDE-HY
Comdi tign . OHR-ANT(B-183-DB0SIE RORTZONTAL
ENT . PDA with GFRS/EDCERLAN |1g+ET
Power v L EDY¥ac/ BNz
Made | ©FR TI0ZID
Yemg ¢ llg Te_Chil ;241 %Rz
Plane : EZ
Data Rate P o 5
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db Gl deg
L 1097700 36.76 -37.24 T4.00 Tl.22 -8.31 5.8 36,01 =22 -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Jite
Condi tiom
EUT

Fower
Mode|
Hemo
Flans
Data Rate

Site
Condition
EUT

Data: 7 ~ File: D:\Projecti20070 115 M17 102081528115C WLANV 1g Tx_ChO1.EMI (18)
57 Level {dBuVim) Date: 2006-12-07
FCC CLASS-B
-biB
FCC-CLASS-B{AVG)
19 -6ilB
1
? 12000 12600. 13200. 13800. 14400. 15000

Trace: (Discrete) Frequency (MK

D3CANG-AY

HF-ANTCE-181-D6001 6 RORTZONTAL
PDA with GPRS/EDGE+RLAN |1g+ET
| 20Yac/hiHz

FR TIDEI

Ilg Ta_Chil; 241 2Rz

E2

B
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dB cm deg

14046, 00 38.52 -35.48 T4.00 6T7.66 -6.16 Ll.64 34.63 — --- Peak
Data: 8 ~ File: D:\Projecti2007Q 1151 M \7 102081528115CWLANY11g Tx_ChO1.EMI (18)
o7 Level (dBuV/imj} Date; 2006-12-07
FCCICLASS-B
-iB
FCC CLASS-B {AVG)
-6lB
49 7
? 15000 15600, 16200. 16800. 17400. 18000

Trace: (Discrete) Frequency (MHz)

DacROE-AY
HF-ANTCB-181-0A001 6 RORTZONTAT
PDA with GPRS/EDGE+RLAN |1g+ET

Fower | 20%ac/BlHz
¥ode| FR 71021
Hemg Ilg Tu_ChDl ;241 Z4Hz
Flans EZ
lata Rate B
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dBu¥/m  dBu¥ dB/m db dE cm deg
L 16032. 00 42,83 -31. 17 74.00 Tl.45 -4.27 [1.78 36.13 =2 --- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 17 File: D:Project'2007 01\ M7 10208528V SCWNLANYI 1g Tx_ChO1.EMI (18)
- Level ((BuVim) Date: 2006-12-07
FCC CLASS-B
~6aB,
59 Fce 1;L;l§&mﬁvh/n
o = 7 e -6iB
L 2310 2326. 2342, 2358 2374, 2390

Trace: (Discrete) Frequency (MHz)

Site : [GCHEHY
Conditicn : HF-ANT-60410 HORIZONTAL
EUT : FDA with GPRS/EDOEHWLAN 11g4B T
Power » 12WVaeMlH=
Mzdel : FR 710210
e ¢ 11g Tx ChO1 241 2MH
FPlane - E2
Data Rate (6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/un dB dBuV/m  dBuV  dB/w dB dB cin deg
1 2389.9 65.88 -8.12 74.00 67.32 30.26 3.75 35.46 100 0 Peak
A 2389.9 46.86 -7.14 54.00 48.31 30.26  3.75 35.46 122 95 Average
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.: FR710210-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data:

9 File: D:\Projecti20070Q1\53 M7 102081528VISCRVLANVI1g Tx_ChO1.EMI (18)
i Lewvel ((BuVin)

Date: 2006-12-07

FCC CLASS-B
il : 6B
[ I |
1
2 3
° 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (ki)
Site : [BCHDGHY
Condition : LF-ANTES1121) VERTIC AL
EUT ¢ FDA with GPRS/EDGESWLAN 11g4B T
Power o W Hz
Mizdel : FR 710210
Mewmo 11z Tee Ch01 241 20
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
Wiz dBuV/w dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 33.2 28.74 -11.26 40.00 41.69 17.34 0.26 31.36 oz --- Peak
2 37.8 2770 -12.30 40.00 43.48 14.56  0.90 31.24 e --- Peak
3 72.4  25.31 -14.69 40.00 42.09  7.06 1.32 31.16 --- --- Peak
Data: 10 File: D:Project2007 01\ M7 102085 281V1SCWANLANYVI 1g Tx_ChO1.EMI (18}
80 Lewvel {(dBuvim) Date: 2006-12-07
FCCCLASS B
-6dB
2
40 1%
3
o 300 440, 580, T20. 260, 1000
Trace: (Discrete) Freguency (MHz)
Site : [GCHGHY
Condition : LE-ANTES1121) VERTIC AL
EUT : PO with GFRES/EDGEHWLAN 1124ET
Power o W Hz
Mizdel : FR 710210
e : 11z T Ch01 241 20 H=
Flane : E2d
Diata Rate ‘6
Over Limit Readintenna Cahble Preamp Ant  Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Paos Pos Remark
WHz dBuW ./ dB dBu¥/m  dBu¥  dB/w dB dB cin deg
1 2198 38,19 -T7.81 46.00 47.72 17.63 3.60 30.77 --- --- Peak
21 532.4 41,07 -4.93 46.00 50.41 17.96  3.65 30.75 100 0 Peak
3 B23.4 32.8% -13.12 46.00 40.98 18,57 3.99 30.66 --- --- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 11 File: D:\Project'20070 1125 M'7 102081528V 5SCWILANVI 1g Tx_ChO1.EMI (18)
1 Level (Buvim) Date: 2006-12-07
5
FCC CLASS B
! 6uB
59 \ FCC CLASS-B (AVG)

0

1000 1400. 1800. 2200, 2600, 3000

Trace: (Discrete) Frequency (MHz)

Site : [GCHGHY
Comditicn : HF-ANT060410 VER TIC AL
EUT : PO with GPRS/EDGELWLAN 11:4ET
Fower : 1 0Vas/lH=
Mizdel : FR 710210
Maino 1E128 T ChO1 241 20 H=
Diata Rate ‘a
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Pos Pos Remark
Mz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1! 2390.0 68.53 -5.47 7400 69.98 30.26  3.75 35.46 100 0 Peak
21 23090.0 50.47 -3.53 54.00 51.92 30.26 3.75 35.46 121 265 hwverage
3o 2412.0 106.25 107.67 30.27  3.77 35.46 100 0 Peak
4 @ 2412.0 9771 99,13 30.279  3.77 35.46 121 265 hwerage
3 2494 .0 49,51 -24 .49 74,00 50.86 30.30 3.82 35.33 100 0 Peak
] 24094 0 40.82 -13.18 54.00 42.17 30.30 3.88 35.53 121 265 hwverage

Remark: #3 and #4 Fundamental Signal

Data: 12 ~ File: D:\Projecti20070 115 M17 1020815281 15CWLANV 1g Tx_ChO1.EMI (18)
o7 Level {dBu\/my} Date: 2006-12-07
FCCICLASS-B

-6ilB

FCC CLASS-B (AVG)
§ 5 Ty

2 3000 3600, 4200, 4800. 5400, 6000

Trace: {Discrete) Frequency (MK

Site © DICHOB-HY
Comdi tign ¢ HR-ANT-DB04 | B VERTTCAL
ENT i PDA with GFRS/EDCERLAN |1g+ET
Paower v 1 20¥acs BNz
Hode| ©FR TI0ZID
Yemg  llg Te_thDl; 241 5Az
Flane ¢ EZ
Data Rate i o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBEu¥/m db dBu¥/m  dBu¥ dB/m db dE cm deg
L 5867, 00 49,37 -24.83 T4.00 44.07 34.07 6.83 3570 = -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 13 ~ File: D:\Projecti20070 115 M17 102081528115C WLANV 1g Tx_ChO1.EMI (18)
97 Lewvel {dBuvm} Date: 2006-12-07
FCCICLASS-B

-6ilB

W Mmmmmlﬂvﬁ !
A6 B el 6B

: 6000 6600, 7200. 7800. 8400. 9000

Trace: (Discrete) Frequency (MHz)

Site + DECHDE-WY
Comdi tion : RF-AMT-DED4 |0 VERTTCAL
ENT : PDA with GPRS/EDCE+RLAN 11g+ET
Paower v 1 20¥acs BNz
¥ode | ©FR TI0ZID
Yemg © llg Ta_Chil ;241 %Rz
Plane ¢ EZ
Data Rate ) o
Over Limit Readintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Kemark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db Gl deg
L 7901.00 56,87 -17.03 74,00 45.61 39.48 7.76 35, 88 2o -—— Peak
2 7901, 00 45,67 -8.43 54,00 34.20 39.48 T7.76 35 88 106G 330 Average
Data: 14 ~ File: D:\Projecti20070 115 M17 1020815281 15CWLANV 1g Tx_ChO1.EMI (18)
97 Level {dBu\W/m) Date: 2006-12-07
FCCICLASS-B
-6lB
FCC CLASS-B(AVG)
19 -6B
1
i 9000 9600, 10200, 10800, 11400, 12000
Trace: {Discrete} Frequency (k)
Site : DICHDE-HY
Comdi tign ¢ HR-ANT(E-183-DB0SIE VERTTCAL
ENT . FDA with GPRG/EDCE+RLAN |1g+BT
Power ¢ | E0¥ac/ BNz
Hode | . FROTINZID
Hemd ¢ llg Te_ChDl ;241 20z
Plane ¢ EZ2
Data Rate 1l 5 &
Over Limit Readintermna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db CIl deg
L L1976.00 37.74 -36.26 T4.00 T73.36 -9.68 [0.83 36.56 === -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 15 File: D:Project\20070 1\ 17 10208528V1SCWLANV 1g Tx_ChD1.EMI (18)
o7 Level {dBulV/mj} Date: 2006-12-07
FCCICLASS-B
-ilB
FCC CLASS-B (AVG)
19 -6ilB
1
0 12000 12600, 13200. 13800, 14400. 15000

Trace: {Discrete) frequancy {Wtis)

Site ¢ DECHDE-HY
Comdi tion ;. HF-ANT(B-18)-DB0SIR WERTTCAL
EDT . FUA wi th GPRS/EDGE+RLAN |1g+BT
Power v 1 20¥ac/BlHz
¥odel ©OFR TI0ZID
Heme  llg Ta_ChDl ;241 50z
Flans ;B2
lata Rate B n n
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dbu¥/m dBuY dBE/m db db cIl deg
L 14616, 00 39.03 -34.97 T74.00 69.54 -6.50 [l.62 35, 63 e -—- Peak
Data: 16 ~ File: D:\Projecti20070 115 M17102081528115C WLANV 1g Tx_ChO1.EMI (18)
. Level {dBuVim} Date: 2006-12-07
FCCICLASS-B
-ilB
FCC CLASS-B{AVG)
-6iB
49 7
9 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency {MHz)
Site + DECHDE-HY
Comdi tion ¢ HF-ANT(B-18)-0B0SIE WERTTCAL
EDT . FDA with GPRS/EDGE+RLAN |1g+BT
Power v 1 20¥ac/hlHz
¥odel ©OFR TI0ZID
Heme,  llg Te_ChDl ;241 50z
Flanz : EZ
Data Rate i o
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dB cm deg
L 16257, 00 42.20 -3L.80 T4.00 T70.96 -T7.12 [L1.83 3347 — -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Drat

a8 File: D:Project'200701'3 M\7 10208528V SCWLANYI 1g Tx_ChO1.EMI (18)
17 Level ((Buv/m) D

ate: 2006-12-07

FCC CLASSB
-61B]
59 Fce M
it L, T T 6B
EFEIT) 2326. 2342 2358. 2374. 2390

Trace: (Discrete) Frequency (MHz)

Bite : GCHME-HY
Conditicn : HF-ANT-06410 VER TIC AL
EUT : FDA with GPRS/EDGESWLAN 11g4E T
Power o 1A WaeHz
odel : FR 0210
e : 11z Tee Ch01 ;241 2hiH=
Flane - B2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥V  dB/m dB dB ci deg
1! 2389.9 68.53 -5.47 74,00 69.9%8 30.26 3.75 35.46 100 0 Peak
2o 2389.9 50,47 -3.53 54.00 51.92 30.26  3.75 35.46 121 265 Awverage

Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:Project'200701'53 M7 102085281 SCWLANVI 1g Tx_ChO6.EMI (20)
80 Lewvel ((dBuVin) Date: 2006-12-07
FCC CLASS-B
[
-6dB
ol ; i
I S
3
2
e 30 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (kiz)

Bite - [GCHB-HY

Condition : LE-ANTES1121) HORIZONTAL
EUT : PO with GPRES/EDGEFWLAN 1124BT
Power o 1A WaeHz
Mizdel : FR 710210
Maino 11z T Ch6:245 Thil =
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
HHz dBuV/m dB dBu¥/m dBu¥  dB/n dB dB cim deg
1@ 3005 20071 -19.29 40,00 32.33 18.95 0.85 31.43 oz --- Peak
2o 73.7 1904 20096 40000 41,76 7.12 0 1.32 31.16 - --- Peak
3@ 2147 23.32 -20.18 43.50 4202 10.16  2.17 31.03 - --- Peak
Data: 2 File: D:\Project'2007Q 15 M7 10208528VISCRAL ANVI1g Tx_ChOG.EMI (20}
i Level (dBuVim) Date: 2006-12-07
FCC.CLASS-E
-GulB
2
40 i
1 3
L 300 440. 580. T20. 860. 1000

Trace: (Discrete) Frequency (MHz)

Bite : BCHMHY

Clondition : LF-ANT(951121) HORTZCN TAL

EOT : FDé& with GPRS/EDIE+WLAN 11g+BT
Powex 1 X0Wac/lHz

Ilodel - FR 710210

Meimo : 1lg T ChO6243MH=

Flane ;B2

Diata. Fate -]

Over Limit FReadintenna Cable Preamp hnt Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

WHz dBuV/n dB dBu¥/m dBuV  dB/m dB dB ci deg

1 @ 421.8 32,73 -13.27 46.00 44.20 16.13 3.24 30.84 --- --- Peak
[2 @ 232.4 44.66 -1.34 46.00 54.00 17.76 3.65 30.Y3 190 142 OF |
3@ 831.3 33.01 -12.9% 46.00 33.78 20.04 4.64 30.45 --- --- Peak
SPORTON International Inc. Page No. : 84 of 233
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA



FCC/IC TEST REPORT

EROATOMN LAB.

Report No.: FR710210-01

Data: 3
Level (dBuV/in)
M7

File: D:\Projecti20070 1151 M 1710208152811 5C AL ANV 1g Tx_l:hlJB.EI'II'IE. {20}

ate: 2006-12-07

4

FCC CLASS-B
1 6dB
59 J \ FCC CLASS-B(AVG)
U ] [ T e e 54
M
" 1000 1400. 1800. 2200 2600. 3000
y Frequency (MHz)
Trace: (Discrete)
Bite : IBCHIGHT
Ceomdition : HF-AWT-OEMI10 HORTZON TAL
EUT : PD#, with GPRE/EDGE+WLAN 11g+ET
Power s 1A WacAHz
Iiadel : FR 0210
Mewmna : 11g Ty ChOR:243 TMHz
Plane i)
Dite Rate 3
Owver Limit Readdntenna Cable Preamnp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
WHz dBuV/n dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 @ 2334.0 50.41 -23.0% T4.00 51.90 30.23  3.69 33.40 100 0 Peak
Z @ 2334.0 4874 -5.26 34.00 50.23 30.2Z23  3.69 33.40 126 97 bhverage
3@ 2437.0 95.89 a7.27 30.28 3.82 35.47 126 97 bhverage
4@ 2437.0 104.76 106,16 30.279  3.79 33.47 100 0 Peak
Ja 2484 .0 50.00 -24.00 T4.00 51.36 30.29  3.86 35.51 100 0 Peak
oa 2484 .0 48,76 -5.24 324.00 50,12 30.29  3.806 35.51 126 97 bhverage

Remark: #3 and #4 Fundamental Signal

Data: 4 F
Lewvel {(dBul/m}
a7

ile: D:\Projecti2007Q 1\ M \7 102081528 1SCWLANT 1g Tx_Chl.'IE.EM[I) (20)

ate: 2006-12-07

FCCICLASS-B

-6iB

FCC CLASS-B (AVG)

49 ; A48
WWWWW
0 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Site ¢ DACHDR-RY
Candi tion HF-ANT-DB04 | HORTZONTAL
ENT PDA wi th CPRE/EDGE+RLAN | |g+ET
Power ¢ | E0¥ac/ BNz
Hode | . FROTINZID
Hemo v g Ta_Chif; 24 374Hz
Plane : EZ
Data Rate 1 oh 5 g
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
WMHz dBu¥/m dE dBu¥/m dEu¥ dB/m dE dE wl deg
| @ 5082. 00 48.08 -24.92 T4.00 44,45 33.69 B.88 3545 === --- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 5 ~ File: D:Project20070Q 1127 10208152811 SCWWLANV 1g Tx_ChOG.EMI (20)
a7 Level (dBuvim) Date: 2006-12-07
FCC CLASS-B
_GidB
1 = A
_mﬁN“VﬂwF**“”wF‘W“*”VA“*""“““WWNELLJmL&&gﬁiiﬂyh|
19 S e il 6B
0 6000 6600. 7200. 7800. 8400. 2000

Trace: (Discrete) Frequency (MHz)

Site ¢ DECHDE-HY
Comd i tion ¢ FF-ANT-DBD4 10 BORTZONTAT
ENT © PDA with GPRS/EDCE+RLAN | |g+ET
Pawer v 1 E0Y¥ac/B0Nz
Hods| . FR TI0ZI
Hemg v llg Tu_Chif: 24 378H:
Plang ¢ EZ
Data Rate ¢ b N
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dbBuY¥Y dB/m db db cm deg
| @ T977.00 5T7.30 -16.70 74.00 45.81 38.55 T.78 35.85 T -—- Peak
28 T977.00 45,89 -8.31 54.00 34.20 39.55 T.7T8 35.85 106 246 Average
Data: 6 ~ File: D:\Projecti20070 1\ M7 1020852811 SCWLAN\11g Tx_ChO06.EMI (20)
i Level {dBuvim) Date: 2006-12-07
FCC CLASS-B
-GiB
FCC CLASS-B (AVG)
19 _6iB
i
" 9000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete) Hrequency (Mkn)
Site o DECHDR-HY
Camdition ¢ HF-ANT(E-16)-06081R HORTZONTAL
ENIT . FDA with GPRS/EDGE+RLAN | |g+ET
Power o 1 20Y¥ac/B0H:
Hode| . OFR OTI0ZID
Hemo v g Ta_ChOf; 24 378Hz
Plans ¢ B2
Data Rate B o
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dE cm deg
L 10902, 00 38.33 -36.67 T4.00 TL.TH -8.34 [1.03 38,1l — -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 7
Level (dBuvim)
97

19 -6iB

Site
Condition
EUT

Trace: {Discrete)

File: D:\Project2007Q 1\E M7 10208\528V1SCWVLANVI 1g Tx_ChOG.EMI (20}
Date: 2006-12-07

FCC CLASS B
-6iB

FCC CLASS-B (AVG)

1

WWM

12000 12600. 13200. 13800. 14400 15000
Frequency (MHz)
DECHDE-RY

HF-ANTCB-16)-06091 8 HORTZONTAL
PDA with CPRS/EDGE+RLAN | |g+BT

Pawer | 20¥ac/B0Hz
Hads | FB 710210
Memo |lg T _Chif; 24 37HH:
Plans B2
Data Rate b e
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥Y dB/m db dB cm deg
| 14991, 00 42,22 -3L.7T8 T4.00 T0.04 -B.Z1 14.43 38,03 gag -—- Peak
Data: 8 ~ File: D:\Projecti20070 115 M17 102085221 15CWLAN1 1g Tx_ChOG.EMI (20)
i Lewvel ((dBuVim) Date: 2006-12-07
FCC CLASSB
-6iB
FCC CLASS-B (AVG)
19 -GiB
|
0 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency. (MHz)
Site t

Comdi biom
EUT

DECHDA-HY
AF-AWNTCf-1 B -0B0A1E AORTZONTAL
PDA with GPRS/EDGE+RLAN ||g+ET

Fower | 20¥ac B0Az
Hode | FRO7I02I0
Hema Ilg Ts_ChDG; 2437HHz
Plans E?
Data Rate B L
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m  dBEu¥ dB/m dE dE cm deg
L 16002, 00 42,02 -31.98 T4.00 69.83 -3.80 2. 70 38 42 e -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 9
Lewvel ((BuVim)
97

49

Site
Comdition
ENT

Fower
Hode |
Hemo
Plang
Dats Rate

1@

File: D:\Projecti20070 1\ M7 10208\52811SCWLAN 1g Tx_ChlJG.EMII) (20}

ate; 2006-12-07

FCC CLASSB

-6iB

FCC-CLASS-B (AVG)

-GdB

0

B e e S R A PV S B WO Ry

18000 18600,

Trace: (Discrete)

DICHDB-RY

SHF-EWF HORN HORTZONTAL

PDA with GPRSAEDGE+RLAN | |g+ET
| 20¥ac/BiHz

TR 7I0ZI

Ilg Tx_Chif; 24 378Nz

EE

19200,

19800,

Frequency (MHz)

(ver Limit

FeadAntenna

20400,

. 21000

{able Preamp Ant  Table

Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m db dB cm deg
18501.00 49.05 -24.95 7T4.00 44.44 21,19 19.36 35,94 e -—- Peak

Data: 10 ~ File: D:\Projecti2007Q1\5 M7 1020815281 15CWVLAN11g Tx_ChOG.EMI (20}
o7 Level {dBuvim) Date: 2006-12-07
FCC CLASS-B
-GidE
FCCCLASS-B (AVG)
- %M '-'_‘j L
L 21000 21800, 22600, 23400, 24200, 25000
Trace: (Discrete) Frequency (MHz)
Site : DICHOA-HY
Condi bion CHE-EWF HORN HORTZOMTAL
ENT PDA with GPRE/EDGE+RLAN | |g+BT
Power 1 20¥ac/B0Rz
Hode | TR 71021
Hemo I lg Tu_ChDh; 245THHz
Plans EZ
Data Rate B e
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m dk dk Cm deg
| @ 24928.00 49,06 -24.94 74.00 47.05 Zl.87 |8.B68 38.55 == --- Peak
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FCC/IC TEST REPORT

Report No.: FR710210-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11
Lewvel ((BuVin)
80

File: D:\Projecti2007Q 115 M7 10208152811 5CWLANV11g Tx_ChO6.EMI (20)

Date: 2006-12-07

FCC CLASS B
I :
10 ; -GdB
I —
12
3
° 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (ki)
Site : WCHGHY
Condition : LE-ANTES1121) VERTIC AL
EUT : PO with GFRS/EDGESWLAN 1124ET
Power o 1A WaeHz
Mcdel : FR 710210
Mewmo 11z T Ch6:245 Thil =
Flane o]
Dista Ratte 1 h
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 @ 33.2 28.04 -11.96 40.00 40.99 17.24 0.86 31.30 --- --- Peak
Z @ 37.8 28.07 -11.93 40.00 43.85 14.36 0.90 31.24 --- --- Peak
3@ ol.6 25.11 -14.89 40.00 48.47 6.67 1.17 31.20 --- --- Peak
Data: 12 ~ File: D:\Projecti20070 115 M17102081528115CWLANV 1g Tx_ChO6.EMI (20)
50 Level {(dBuWim) Date: 2006-12-07
FCC.CLASS-B
-6(IB
2
40
&
1
T i
@ 300 440, 580. 720, 860. 1000
Trace: (Discrete) Freguency (WHz)
Hite . ABCHG-HT
Condition : LF-ANT(51121) VERTIZAL
EIT . PD& with GPREEDGEHWLAN 11g+BT
Fowex 2 120Wae AH=
Model . FR 710210
Merra ¢ 1g T ChOG2453 ThiH=
Flane : B2
Diata Rate ‘B
Over Limit Feadintenna Cable Preamp int Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBuVim dB dBuV/m  dBu¥ dBEim dB dB ci deg
| @ 439.3 Z8.46 -17.54 40,00 39.61 16.42  3.27 30.83 --- --- Peak
Z @ 332.4 41.03 -4.97 46,00 50.36 17.76  3.65 30.75 100 253 Peak
3@ 623.4 34.37 -11.63 46.00 42.47 18.37 3.99 30.66 --- --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Hite

EOT

Fowex
Idndel
Merma

Flane
Lata Fate

SN e L) [
B EEE S S

Data: 13

Level {((dBuWin)
17

File: D:\Projecti20070 1151 M7 10208528115C MILANIY 1g Tx_CI'IIJE.EME'

(20}
ate: 2006-12-07

3

FCC CLASS B
Hi -GdB
59 / \ FCC CLASS-B (AVG)
— :
a 1000 1400. 1800. 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
. BCHG-HY
. HF-4HT-0A0410 VERTICAL
. PDA with GPRR/EDGEHWLAN 11+BT
1 20Wac B0z
: FE 710210
© 11g Ta Ch0R243 TMHz
:
' Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factorx Pas Pos Remark
HHz dBuV/m dB dBuV/m  dBu¥ dBE/m dB dB o deg
Z2334.0 50,73 -23.27 T4.00 52.22 30.23 3.69 33.40 100 0 Peak
Z334.0 48,73 -5.25 54.00 50.24 30.23  3.69 35.40 124 262 hverage
Z437.0 105.88 107.29 30.27 3.79 35.47 100 0 Peak
Z437.0 98.26 90.64 30.28  3.82 32.47 124 202 hverage
2488.0 50,59 -Z3.41 7T4.00 51.94 30.30  3.86 35.51 100 0 Peak
Z488.0 48.81 -5.19 54.00 50.16 30.30 3.86 35.31 124 202 Averags

Remark: #3 and #4 Fundamental Signal

Data: 14 ~ File: D:\Projecti20070 115 M17102081528115CWLANV 1g Tx_ChO6.EMI (20)
97 Level {dBu\W/m) Date: 2006-12-07
FCCICLASS-B
-6lB
FCCCLASS-B(AVG)
4% W’M’wﬁf ik
0 3000 3600, 4200, 4800, 5400. 6000
Trace: (Discrete) Hrequency (k2
Site : DICHDE-HY
Condi tion HRZANT-DB04 | B WERTTCAL
EOT PUA with CPRE/EDGE+RLAN || g+ET
Power | 20¥ac/ Bl
Hode | FR TIDZID
Hemo | lg Ta_Chib; 24 37dAz
Plane EZ
Data Rate B 5 &
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db CIl deg
L@ 5892.00 49.51 -24.48 T4.00 44.34 34.00 6.8 3575 === -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 15 ~ File: D:\Projecti20070Q 115 17 10208528V 15SCWLANY 19 Tx_ChO6.EMI (20)
o7 Level (dBuV/im) Date; 2006-12-07

FCC CLASSB
-6ilB
1
e ooy e eboaemo G CLASS.B (AVG)
M s
49 6B
b 6000 6600, 7200, 7800, 8400. 9000

Trace: (Discrete) Frequency {MHz)

Bite © DICHDB-HY
Camdi tign . HR-ANT-DBB4 | 0 YERTTCAL
BT © PDA with GPRS/EDCE#RLAM |1g+ET
Power v 1E0Y¥ac/ B0z
Hade | ©OFR TIDZID
Hemp v g Tu_ChiOf; 24 378Hz
Tlane . EZ
Data Fate ] s
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos ERemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
l @ g00L. 00 B8, 1T -15.83 74,00 46,64 39.60 T.79 235.88 g2 -—— Peak
Data: 16 ~ File: D:\Projecti20070 1S \7 1020815281 1SCRAL ANV 1g Tx_ChO6.EMI (20}
o7 Level (dBuV/mj) Date; 2006-12-07
FCC CLASS-B
6iB
FCC CLASS-B (AVG)
49 -6iB
1
) 9000 9600, 10200, 10800, 11400, 12000
Trace: {Discrete} Frequency (MHz)
Site : DICHOE-HY
Camdi tion : WF-ANTCE-18)-DB0SIE YERTTCAL
BT i PUA with GPRE/EDCE«RTAN |1g+ET
Pawer v 120¥acsB0Rz
Hade | . OFR TIDZI
Hemp v g Tu_Chif; 24 378Nz
Flane + EZ
Data Rate o 5 @
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dB dE cm deg
L LInbz. 0 37.87 -36.13 74.00 TL.44 -8.65 [1.08 36.00 =2 -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 17
Level (dBuV/m)
a7

File: D:\Project12007Q 1151 17 10208'92811SCWL AN 1g Tx_ChO6.EMI (20)

Date: 2006-12-07

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

19 _GiB
1
d 12000 12600, 13200, 13800, 14400, 15000
Trace: (Discrete} Frequency (WHz)
Site o DACHDE-WY
Condibion ¢ HF-ANTCB-1R)1-DEORIE YERTTCAL
BT . PDA with CPREJEDCE+RLAM |[g+ET
Power ¢ 1 E0¥ac/ B0z
Hodel . FR TIDZID
Hemo v g Ta_Chif; 24 37HAz
Plane v EZ
Data Hate t s
Over Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg
L 14891, 00 41,18 -32.82 T4.00 69,00 -6.21 [4.43 36,03 B -—- Peak
Data: 18 ~ File: D:Projecti2007Q 1N \7 102085281 1SCRAL ANV 1g Tx_ChD6.EMI {20}
e Lewvel (dBuVm) Date: 2006-12-07
FCC CLASS B
-6iB
FCC CLASS-B (AVG)
49 -GidB
1
0 15000 15600. 16200. 16800. 17400, 18000
Trace: (Discrete} Frequency {MHz)
Site + DACHDR-HY
Condition ¢ HF-ANTCE-1B)-DEORIE YERTTCAL
EOT . PDA with GPREJEDCE+RLAM |1g+ET
Power v 120%ac/B0Rz
Hodel . FR TI0ZID
Hemo v g Ta_Chif; 24 374Nz
Plane : E2
Data Hate cB -
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
L 16017, 00 41,98 -32.00 T74.00 8967 -4.16 L[2.70 36,13 = -—- Peak
SPORTON International Inc. Page No. : 92 of 233
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 03

FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA



